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Spinal Fusion for Adolescent 

Idiopathic Scoliosis Pathway



An evidence-based guideline that decreases unnecessary variation and helps 
promote safe, effective, and consistent patient care.

What is a Clinical Pathway?



• Standardize inpatient post op care 

• Promote early mobilization

• Decrease length of stay

• Minimize opioid related side effects

• Determine if a multimodal analgesia approach improves pain control

Objectives of Pathway



• Posterior spinal fusion for adolescent idiopathic scoliosis is associated with 
significant pain and prolonged hospitalization. 

• Standardizing care for posterior spinal fusion can allow early mobilization, 
decreased LOS and minimize opioid related side effects

• We also wish to determine if a multimodal analgesia approach improves pain 
control, as such an approach has helped patients after a “Nuss procedure” 
(chest repair surgery) use less pain medication and generally do better 
postoperatively.

Why is This Pathway Necessary?



This is the Posterior Spinal Fusion Clinical 

Pathway. 

The pathway is divided into pre-op, peri-op, intra-

op and post-op care. 

We will be reviewing each component in the 

following slides. 



Preoperative Care

Prep for managing pain, constipation, as well as 

managing expectations postoperatively, is important 

for post-op success.

Inform the family that expected discharge will be 

POD 3 (or 4 if necessary). 

Preoperative

 Orthopedics RN to review  Scoliosis Pre Op Integrative Medicine Informational Questionnaire  
with patient and family (Appendix A)
o Patient referred to Integrative Medicine as outpatient if patient/family is interested (Dr. 

Ana Verissimo 860-837-5758)
 Patient to be given prescriptions for the following medications, which are to be started 1 day 

prior to surgery:
o Gabapentin 300 mg TID (for patients   50 kg) 
o Polyethylene glycol 17 g daily (give a 7 day supply)
o CHG cloths for skin cleansing 

 For uncomplicated cases, set the expectation that discharge will be POD#3 (POD#4 if necessary)



Preoperative Care

The questionnaire should be offered to families to 

help identify patients who may want to participate in 

the study to see if relaxation strategies can have 

beneficial outcomes postoperatively.

It is available in appendix A. 

Preoperative

 Orthopedics RN to review  Scoliosis Pre Op Integrative Medicine Informational Questionnaire  
with patient and family (Appendix A)
o Patient referred to Integrative Medicine as outpatient if patient/family is interested (Dr. 

Ana Verissimo 860-837-5758)
 Patient to be given prescriptions for the following medications, which are to be started 1 day 

prior to surgery:
o Gabapentin 300 mg TID (for patients   50 kg) 
o Polyethylene glycol 17 g daily (give a 7 day supply)
o CHG cloths for skin cleansing 

 For uncomplicated cases, set the expectation that discharge will be POD#3 (POD#4 if necessary)



Perioperative Care

Sage Chlorhexidine Gluconate (CHG) cloths should be 

used to cleanse the back in the pre-op area

Perioperative

CHG cloth prep by patient in pre-op 
area



Intraoperative

Prep:
 Chloraprep to skin when prone on table x2

Hemostasis:
 Transexamic acid bolus (50 mg/kg) with continuous rate of 10 mg/kg/hr
 Aquamantys bipolar cautery for neuromuscular cases or long fusions

Adjunctive Pain and Infection Control:
 Tobramycin (1.2 g powder) or Vancomycin (1 g powder) mixed with allograft or 

layered on top
 Epidural placed at convenient level
 Hemovac drain placed sub or suprafascial

Closure:
 1 Vicryl pop-offs for fascia supplemented with #2 Quill stitch
 0 and 2-0 vicryls for subcutaneous
 3-0 monocryl for skin
 Dermabond for skin

Intraoperative Care

Specific surgical management has been outlined here



Postoperative Care

Care has been outlined by topic and post op day.



Medications

• Medications mainly focus 

on adequate pain control 

that will minimize opioid 

side effects while 

managing pain well. 

Note the following:

• Gabapentin initiated 

preoperatively is 

continued throughout the 

hospital course until 

discharge

• Epidural will turn off on 

POD 2 at 6 AM 

• The PCA should be 

turned off at POD 3 (or 

sooner) and PO 

oxycodone started 

• Tylenol and 

ketorolac/motrin should 

be continued ATC.



Consults:

• Consulting the pain 

team, child life and 

integrative medicine on 

POD0 allows for early 

intervention and 

improved outcomes

• Integrative medicine may 

include self-hypnosis 

strategies

• PT and massage will be 

consulted on POD1, and 

OT on POD2 to allow for 

early mobilization and 

functioning. 

Studies:

• Post-op studies include 

CBC on POD1 and POD2, 

as well as an X-ray on 

POD3.



Drains:

The foley and hemovac will 

be removed on POD 2 to 

help:

• promote independent 

mobilization with family 

(which will help comfort 

with mobility and 

decrease anxiety 

surrounding these tasks)

• increase opportunity for 

mobilization to decrease 

overall length of day 

• prepare the patient on 

POD3



Activity:

• Early mobilization is key 

for improved 

postoperative outcomes. 

• PT will assist in OOB to 

chair on POD 1

• Patient will then be 

encouraged to increase 

activity by POD 2 and 3.

• The goal of POD 3 (and 

4 if needed) would be to 

ambulate independently 

with family.



Nursing Care:

• Nursing care will focus 

on monitoring for side 

effects of opioids, CMS 

checks, pain monitoring 

and BLE functioning. 

• Sequential stockings, 

skin checks and IS per 

standard postoperative 

care is recommended.



Nursing Care:

• Note that the Pasero

Opioid-Induced Sedation 

Scale (POSS) score is 

done every 4 hours and 

available in appendix B. 

• This is important to 

ensure that opioid 

induced side effects are 

avoided and kept at a 

minimum.



Diet:

• Diet advancement is 

outlined

• Note chewing of 

sugarless gum acts as a 

bowel stimulant and 

helps decrease nausea



Discharge Criteria:
Tolerating diet, tolerating PO pain meds, urinating well, able to walk

independent ly and walk up a fl ight of steps
Discharge Medications (in consultation with Pain Team):

 Acetaminophen 15 mg/kg/dose q6h hr PRN pain (max 1 g/dose)

 Ibu profen  10 mg/kg/dose q6h PRN pain (max 600 mg/dose) (stagger with acetaminophen, but may 
give all at once before sleep)

 Oxycodone *Dispense only 30 tablets  

o < 50 kg: 0.1 mg/kg/dose q4h PRN breakthrough pain

o >50 kg: 5 mg q4hr PRN breakthrough pain (max 10 mg)

 Diazepam 0.05 mg/kg/dose q6hr (max 5 mg/dose) PRN *Dispense only 10 tablets 

 Polyethylene glycol 17 g daily PRN constipation or if still requir ing oxycodone

Discharge Instructions:

 Dressing removed prior to discharge

 Al low glue on back to peel off spontaneously (usually requires 2 
weeks)

 Restr ictions: no sports, gym or bending at waist for 6 weeks. 

 Ortho follow up plan: 4 weeks (wound check), 3 months (PA/
lateral scoliosis fi lm), 1 year (PA/lateral scoliosis fi lm), then 
annually.

 Bring unused opiods to ortho follow up appointment. 

 Cal l the office (860) 545-9100 for any concerns, especial ly 
persistent fevers, increasing back pain or wound drainage.

Discharge medications should be given 

in consultation with the pain team. 

Note that oxycodone should only have 

30 tablets give, and diazepam only 10 

tablets. 

Discharge instructions are outlined 

here. It is important to follow up with 

ortho and bring unused opioids to 

the appointment.

Discharge criteria includes urination (BM 

is not a necessity). 



• Pain
o Gabapentin initiated preoperatively and continued through hospital course

o Epidural turns off at 0600 POD 2

o Discontinue PCA, initiate PO oxycodone 1000 POD # 2 or 3

o Valium dose decreased from prior pathway

o Tylenol and Toradol/Motrin ATC

• Ortho:
o CHG cloths day before and morning of surgery.

o Tranexamic acid bolus and infusion during surgery

o Perioperative antibiotics (Ancef, Clindamycin)

o Vancomycin/Tobramycin powder in wound

o Hemovac drain postoperatively

o Rapid mobilization postoperatively with physical therapy

o Plain radiographs POD#2 or #3.

Review of Key Points



• Length of time on opioid PCA 

• Gabapentin script written prior to admission for surgery

• Length of stay (LOS)

oOverall LOS for all patients

oBreakdown of LOS by #vertebrae fused

• Number of post-op infections

• Length of time from functional clearance until discharge

• Opioid dose per day in morphine equivalents 

• Number of pain scores above a 6/10 in a 24-hour period

Quality Metrics
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Thank You!

About Connecticut Children’s Clinical Pathways Program

The Clinical Pathways Program at Connecticut Children’s aims to improve the quality of care our patients 

receive, across both ambulatory and acute care settings. We have implemented a standardized process 

for clinical pathway development and maintenance to ensure meaningful improvements to patient care as 

well as systematic continual improvement. Development of a clinical pathway includes a multidisciplinary 

team, which may include doctors, advanced practitioners, nurses, pharmacists, other specialists, and even 

patients/families. Each clinical pathway has a flow algorithm, an educational module for end-user 

education, associated order set(s) in the electronic medical record, and quality metrics that are evaluated 

regularly to measure the pathway’s effectiveness. Additionally, clinical pathways are reviewed annually and 

updated to ensure alignment with the most up to date evidence. These pathways serve as a guide for 

providers and do not replace clinical judgment.


